



No. 2018111405Z

No. L2636

QUALITY REPORT

# TEST REPORT

NO.: QR01F220317P40501-1R

Date: Mar. 22, 2022

Page 1 of 4

**Applicant:** Eewin International Ltd. / Portstar Trading Ltd.

**Address:** 1F., No.59, Jian 3rd Rd. Zhonghe Dist., New Taipei City 23585, Taiwan (R.O.C.)

**The following sample(s) was / were submitted and identified on behalf of the clients as:**

**Sample Name:** FACE ART STICKER

**Style / Item No.:** G89936CST

**Manufacturer:** SHENZHEN JUCAI TECHNOLOGY CO., LTD

**Test Type:** Authorized Test

**Sample received date:** Mar. 17, 2022

**Testing period:** From Mar. 17, 2022 to Mar. 22, 2022

**Test Requested:**

As specified by applicant, to determine the Mercury content in the submitted sample(s) in accordance with FDA 21 CFR 700.13.

**Test Method:**

FDA 21 CFR 700.13, Sample treated with acid digestion and followed by ICP-OES analysis

**Test Result(s):**

For further details, please refer to the following page(s).

(Unless otherwise stated the results shown in this test report refer only to the sample(s) tested)

\*\*\*\*\* FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) \*\*\*\*\*

Signed for and on behalf of

Sigma Testing & Inspection Services (Ningbo) Co., Ltd.

Tested by:

Shining Jiang  
Test Engineer

Reviewed by:



Christian Wang  
Laboratory Manager



SIGMA TESTING & INSPECTION SERVICES CO., LTD.  
No.39 Zhongxing Road, Yinzhou District, Ningbo, China.  
FAX: 86-574-86642271 [search@sigmajc.com](mailto:search@sigmajc.com) <http://www.sigmajc.com>



Hotline  
86-574-87782296

(Attention is drawn to the terms and conditions printed overleaf)



No. 2018111405Z

No. L2636

QUALITY REPORT

# TEST REPORT

NO.: QR01F220317P40501-1R

Date: Mar. 22, 2022

Page 3 of 4

## Specimen Description:

Code	Specimen Description
A	Black glitter
B	Silver glitter
C	Purple glitter
D	White glitter
E	Red glitter
F	Green glitter
G	Gold glitter
H	Transparent plastic gem
I	Green plastic gem
J	Yellow plastic gem
K	Red plastic gem

## Note:

- 1mg/kg = 1ppm = 0.0001%

- N.D. = Not Detected (<MDL), MDL= Method Detection Limit

- # The admixture of specimen is tested as a whole (part) which according to the applicant's request, the result of report as a average value. The testing of each single specimen may have the obvious difference, and the result may exceed the number in this report. The applicant will undertake all differences and risk.

- Photo is included.



SIGMA TESTING & INSPECTION SERVICES CO., LTD.  
No.39 Zhongxing Road, Yinzhou District, Ningbo, China.  
FAX: 86-574-86642271 [search@sigmajc.com](mailto:search@sigmajc.com) <http://www.sigmajc.com>



Hotline  
86-574-87782296

(Attention is drawn to the terms and conditions printed overleaf)



No. 2018111405Z

No. L2636

QUALITY REPORT

# TEST REPORT

NO.: QR01F220317P40501-1R

Date: Mar. 22, 2022

Page 4 of 4

## Photograph of Sample



\*\*\* END OF THE REPORT \*\*\*



SIGMA TESTING & INSPECTION SERVICES CO., LTD.  
No.39 Zhongxing Road, Yinzhou District, Ningbo, China.  
FAX: 86-574-86642271 [search@sigmajc.com](mailto:search@sigmajc.com) <http://www.sigmajc.com>



Hotline  
86-574-87782296

(Attention is drawn to the terms and conditions printed overleaf)